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History of this test report

Report No. Version Description Issue Date

FR483110B 01 Initial issue of report Nov. 05, 2024

Revise Antenna Gain and Appendix A

FR483110B 02 This report is an updated version, replacing the | Jun. 10,2025
report issued on Nov. 05, 2024.

Revise Antenna Gain and Appendix A

FR483110B 03 This report is an updated version, replacing the | Jun. 13,2025
report issued on Jun. 10, 2025 .
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Summary of Test Result

Report Ref Std. Result
Clause Clause Test tems (PASS/FAIL) Remark
3.1 15.403 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
4.88 dB
3.4 15.407(b) Unwanted Emissions Pass under the limit at
39725.13 MHz
- 15.207 AC Conducted Emission Not Required -
3.5 15.203 Antenna Requirement Pass -

Note: Not required means after assessing, test items are not necessary to carry out.

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:
The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Yun Huang
Report Producer: Ming Chen
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1 General Description

1.1 Product Feature of Equipment Under Test

Product Feature

Equipment LNADVW

Brand Name Continental Automotive Systems
Model Name LNADVW

FCCID LHJ-LNADVW

Installed into the Host

Equipment name: StrLnk2
Brand name: Continental Automotive Systems
Model name: LNADVW

EUT supports Radios application

WCDMA/HSPA/LTE/GNSS
WLAN 11b/g/n HT20
WLAN 11a/n HT20/HT40

EUT Stage

Identical Prototype

1.2 Product Specification of Equipment Under Test

Product Specification is subject to this standard

Tx/Rx Frequency Range

5180 MHz ~ 5240 MHz

Maximum Output Power to Antenna

802.11a: 13.47dBm / 0.0222 W
802.11n HT20: 12.67 dBm / 0.0185 W
802.11n HT40: 12.47 dBm / 0.0177 W

99% Occupied Bandwidth

802.11a: 16.76
802.11n HT20: 17.84 MHz
802.11n HT40: 37.51 MHz

Antenna Type / Gain

PCB Antenna with gain 6.6773 dBi

Type of Modulation

802.11a/n: OFDM (BPSK/ QPSK/ 16QAM / 64QAM)

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.
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1.3 Modification of EUT

No modifications made to the EUT during the testing.

1.4 Testing Location

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

THO5-HY, 03CH11-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

1.5 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the

requirements of the following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any

modification during the testing.
2. The TAF code is not including all the FCC KDB listed without accreditation.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,
whichever is lower). For radiated measurement, the measured emission level of the EUT was
maximized by rotating the EUT on a turntable, adjusting the orientation of the EUT and EUT
antenna in three orthogonal axis (X: flat, Y: portrait, Z: landscape), and adjusting the measurement
antenna orientation, following C63.10 exploratory test procedures and only the worst case

emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel (I\I.I-ili) Channel (;nel-?z)
36 5180 44 5220
5150-5250 MHz 38" 5190 46° 5230
Band 1
(U-NII-1) 40 5200 48 5240
42# 5210
Note: The above Frequency and Channel with "*" are 802.11n HT40.
TEL : 886-3-327-0868 Page Number 17 of 21
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2.2 Test Mode

The final test modes include the worst data rates for each modulation shown in the table below.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0

Band | : 5150-5250 MHz

Ch.# 802.11a 802.11n HT20 802.11n HT40
L| Low 36 36 38
M| Middle 44 44 -
H| High 48 48 46

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are

determined by the Max. RF conducted power.

2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone
Power EUT
Source Notebook
Earphone ‘ WLAN AP Monior ‘

This example is connection diagram of EUT test configurations.,

For detail, please refer to test mode configuration and setup pholographs for each test itemn.
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2.5

2.6

Support Unit used in test configuration and system

Item [Equipment Brand Name Model Name FCC ID Data Cable Power Cord

AC I/P:

. Unshielded, 1.2 m

1. Notebook DELL Latitude 3400 FCC DoC ([N/A

DC O/P:

Shielded, 1.8 m
2. TP LoadBox Continental Subaru T19 N/A N/A N/A
3. DC power supply GW Instek GPE-2323 N/A N/A N/A

EUT Operation Test Setup

The RF test items, utility “QRCT 3.0.277.0” was installed in Notebook which was programmed in order
to make the EUT get into the engineering modes to provide channel selection, power level, data rate
and the application type and for continuous transmitting signals.

Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1 Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3 Test Procedures

1.

2B

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

Measure and record the results in the test report.

3.1.4 Test Setup

(a¥s [} O
Spectrum Analyzer EUT
3.1.5 Test Result of 26dB & 99% Occupied Bandwidth
Please refer to Appendix A.
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor access
point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the frequency

band of operation shall not exceed 1 W.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3 Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

3.2.4 Test Setup

CE [ e

Attenuator
Power Meter i EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz
band.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.

3.3.3 Test Procedures
The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section F) Maximum power spectral density.
# Method SA-2 #

(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

« Measure the duty cycle.

- Set span to encompass the entire emission bandwidth (EBW) of the signal.

+ Set RBW =1 MHz.

+ Set VBW = 3 MHz.

« Number of points in sweep = 2 Span / RBW.

- Sweep time = auto.

+ Detector = RMS

« Trace average at least 100 traces in power averaging mode.

« Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.
2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.
TEL : 886-3-327-0868 Page Number : 12 of 21
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3.3.4 Test Setup

Spectrum Analyzer EUT
3.3.5 Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions
(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.
(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength
limits as below table:
Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
Note: The following formula is used to convert the EIRP to field strength.
E= —IOOOOOHOV'%OP HV/m, where P is the eirp (Watts)
2
EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 68.3
(3) KDB789033 D02 v02r01 G)2)c)
(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.
(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.
3.4.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.
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3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
RBW =120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW 2 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.

«  VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin

against QP limit line, the position is marked as
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7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as “-“.

3.4.4 Test Setup

For radiated emissions below 30MHz

i | RX Antenna
| Im !

Metal Full Soldered Ground Plane

.

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated test from 1GHz to 18GHz

= .
EUT :'d 3m —_—

Metal Full Soldered Ground Plane

..

Spectrum Analyzer ! Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer ! Receiver
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3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.4.7 Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C.
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3.5 Antenna Requirements
3.5.1 Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.5.2 Antenna Anti-Replacement Construction

Antenna permanently attached.
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4 List of Measuring Equipment

Instrument | Brand Name | Model No. Serial No. |Characteristics Cal::l;ar::;ion Test Date Due Date Remark
BiogAntenna | TEseq | CPLETIIDE | SRS | soMHz~16Hz | oct. 05, 2024. | B0 D B0 oot 04, 2025 | FEEEIN
Horn Antenna | SSHWARZBE | BBHA 9120 D 9120001620 1GHZ~18GHz | Aug. 28, 2024. %;éi.125é,22002244~ Aug. 27, 2025 (O?ngﬂj‘ff’;w
S o O ok COF| BBHAOT70 | 00083 | 18GHz~40GHz | Nov. 24,2023 | O 13 0| Nov. 23, 2024 | IR
Amplifier SONOMA 310N 187312 | 9KkHz~1GHz |Dec. 08, 2023. %Céi.12521'22002244~ Dec. 07, 2024 (osgﬂiﬂiﬂv)
Preamplifier | Keysight 83017A | MY53270080 | 1GHz~26.5GHz | Mar. 25, 2024. (2;;.12523’22002244“ Mar. 24, 2025 (oei?gdHiﬂij-TY)
Preamplifier | Jet-Power | PAOTIZ05-30) 7100080001 4GHz-18GHz [un. 13, 2024, | O 1 2028 aun. 12, 2025 (o?gﬂiﬁiﬂv)
Preamplifier EMEC EM18G40G | 060715 |18GHz~40GHz | Dec. 08, 2023. Céfcti_1252’,22002244“ Dec. 07, 2024 (OﬁgdHiﬂif’ﬁY)
i‘;‘;cl;rzuer? Keysight N9O10A | MY54200486 | 10Hz~44GHz | Oct. 14, 2024. %Ccti_1252’,22002244~ Oct. 13, 2025 (OggdHiﬂif’;Y)
e Test Keysight | N9O3BA(MXE) | MY55420170 | 20MHz~8.4GHz| Jul. 19, 2024. %Ccti.1252’,22002244~ Jul. 18, 2025 (Oggﬂf}i_‘ﬂw
Controller EMEC EM 1000 NA | ST | A C()Dccti.1252’,22002244“ N/A (o?gﬂiﬂiﬂv)
AntennaMast| ~EMEC  [AM-BS-4500-B|  N/A 1~4m NA | s s | A (O:';{g‘:‘if}i_"ﬁw
Turn Table EMEC TT 2000 NA | 0~360 Degree NA | O s s | A (Oﬁgﬂﬂm{)
Software Audix | o oosagos | RK-001053 N/A NA s e | A (oggdHiﬂiiTY)
RFCable | SUPnRn | SUSOPLEX ] 8040132 | 30M~40G | May 23, 2024. %&1252”2200224; May 22, 2025 (OggdHifff’é‘Y)
RFCable | Supnan | SUSOPLEX | myassora | 30MHz~40GHz | Mar. 06, 2024, C())C;.1252”22002244~ Mar. 05, 2025 (OPngdHiﬁif’;Y)
RFCable | SUPRR~ | SUSOPLEX ] 80395172 9K~30M | Mar. 06, 2024. Cé)céi_1252’,22°02244~ Mar. 05, 2025 (Oﬁgﬂﬂifﬁw
RFcable | HUASRR | SUS0n X | 8039512 | 30M-40G | Mar. 06, 2024.| O 1 2| Mar. 05, 2025 (ossgﬂiﬂiﬂv)
Filter Wainwright g\-/g%z{ggggl SN3 6';2(833“,3"':';?*‘ Sep. 10, 2024. %:éi.125é,220c)2;4~ Sep. 09, 2025 (ossgﬂiﬂiﬂv)
Filter Wainwright | 9-EA-1000 03] SNt 1.93CHz LOW | Sep. 10, 2024. %’;_1252’,22002244* Sep. 09, 2025 (OigdHiﬂi_";Y)
Hygrometer | TECPEL | DTM-303B | TP140325 N/A Dec. 08, 2023 %’;.1252”2200224; Dec. 07, 2024 (0§gdHiﬂi_°£Y)
Hygrometer | TECPEL DTM-303A | TP201996 N/A Nov. 07, 2023 Sg&é%é%éf Nov. 06, 2024 ?Toﬁgg_ﬂf(‘;
Power Sensor | DARE | RPR30osW |'Pb UEVRRD! 10MHz~6GHz | Jan. 10, 2024 |58 5% 5207 Jan. 09, 2025 (CToﬁgg_ﬂf(‘i
Aiiaglgsler ggm‘;é‘ FSV3044 101466 | 10HZ~44GHZ | Jan. 24, 2024 Sg(p:)t..2235,,22(())224;~ Jan. 23, 2025 (C;T"'_r"gg_ﬁf(‘;
Switch Sontroll g rgeon etross | FR2N0 N/A May 20, 2024 5P 2% 2000 May 19, 2025 (C;T"'_r"gg_ﬁf(‘;
Sotware | Spoton [versn 24051 A |oSorieed | (SR 2B s | Comdutes
TEL : 886-3-327-0868 Page Number 20 of 21
FAX : 886-3-327-0855 Issue Date : Jun. 13, 2025
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version : 03
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5 Measurement Uncertainty

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.40 dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.10 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.30dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
o _ 5.30 dB
of 95% (U = 2Uc(y))
TEL : 886-3-327-0868 Page Number : 21 of 21
FAX : 886-3-327-0855 Issue Date : Jun. 13, 2025

Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version : 03




Appendix A. Test Result of Conducted Test Items

Report Number : FR483110B

Test Engineer:

Wei Shun/Derek Hsu

Temperature:

21~25

°C

Test Date:

2024/09/23~2024/10/25

Relative Humidity:

51~54

%
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR483110B

U-NII-1 single antenna

o IC 99% IC 99%
Data Freq. Bar?c?vfi)dth Ba2r16d\(ljvli?£!th BandWic.jth. BandWi.dth
Mod. Ntx| CH. Power Limit EIRP Limit Note
Rate (MHz) (MHz) (MHz) (dBm) (dBm)
Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2
11a |6Mbps| 1 36 5180 | 16.74 - 21.55 - - 22.24 -
11a |6Mbps| 1 44 5220 | 16.74 - 22.02 - - 22.24 -
11a |6Mbps| 1 48 5240 | 16.76 - 22.22 - - 22.24 -
HT20 [ MCSO| 1 36 5180 | 17.83 - 22.90 - - 22.51 -
HT20 [ MCSO| 1 44 5220 | 17.84 - 23.25 - - 22.51 -
HT20 [ MCSO| 1 48 5240 | 17.84 - 23.22 - - 22.51 -
HT40 [ MCSO| 1 38 5190 | 37.38 - 49.15 - - 23.01 -
HT40 [ MCSO| 1 46 5230 | 37.51 - 49.58 - - 23.01 -

Al-20f 4



TEST RESULTS DATA

Average Power Table

Report Number : FR483110B

FCC U-NII-1 single antenna
Average FCC
Data e Conducted Conduc@ecli DQ '
Mod. Rate Nmx| CH. (MHz) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant1 | Ant2 | SUM | Ant1 | Ant2 | Ant1 [ Ant2
11a [6Mbps| 1 36 5180 | 13.47 - 23.32 - 6.6773 - Pass
11a [6Mbps| 1 44 5220 | 13.47 - 23.32 - 6.6773 - Pass
11a [6Mbps| 1 48 5240 | 13.27 - 23.32 - 6.6773 - Pass
HT20 | MCSO| 1 36 5180 | 12.57 - 23.32 - 6.6773 - Pass
HT20 | MCSO| 1 44 5220 | 12.47 - i 23.32 - 6.6773 - Pass
HT20 | MCSO| 1 48 5240 | 12.67 - 23.32 - 6.6773 - Pass
HT40 | MCSO| 1 38 5190 | 12.47 - 23.32 - 6.6773 - Pass
HT40 | MCSO| 1 46 5230 | 12.47 - 23.32 - 6.6773 - Pass

Al-3of 4



TEST RESULTS DATA

Power Spectral Density

Report Number : FR483110B

FCC U-NII-1 single antenna
Duty Average . Average
Data Freq. Factor Rower Bensity PSD DG. Pass
Mod. Rate Nrx| CH. (MHz) (dB) with Duty Factor Limit (dBi) IEail
(dBm/MHz) (dBm/MHz)
Ant1 [ Ant2 | Ant1 | Ant2 | SUM [ Ant1 [ Ant2 Ant 1 Ant 2
11a |6Mbps| 1 36 | 5180 | 0.05 - 2.01 - 10.32 - 6.6773 - Pass
11a |6Mbps| 1 44 | 5220 | 0.05 1.66 10.32 - 6.6773 - Pass
11a |6Mbps| 1 48 | 5240 | 0.05 1.72 10.32 - 6.6773 - Pass
HT20 | MCSO| 1 36 | 5180 | 0.07 0.73 10.32 - 6.6773 - Pass
HT20 | MCSO| 1 44 | 5220 | 0.07 0.75 i 10.32 - 6.6773 - Pass
HT20 | MCSO| 1 48 | 5240 | 0.07 0.83 10.32 - 6.6773 - Pass
HT40 | MCSO| 1 38 | 5190 | 0.14 -2.06 10.32 - 6.6773 - Pass
HT40 | MCSO| 1 46 | 5230 | 0.14 217 10.32 - 6.6773 - Pass

Al-4 of 4



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110B

Test Result of 26dB & 99% Occupied Bandwidth|

<802.11a>

26dB Bandwidth

99% Occupied Bandwidth

RefLovel 3000 ¢ Offset 3133 dB = RBW 300Kz
- At 008 SWT_107ms ® VBW | Mz Mode Sweep
1 frequency Sweep

RefLevel 30.0008m  Offset 31.33dB = RBW 300 kiz
- At 208 SWT 101 ms ® VEW 1Mz Mode Sweep
1 Occupied Bandwidth

10 B / b A \'\\
2203 4 \' M TYTAIY ™Y
40 dBr
30 dBar
w Ahdhd i i ad )
40 dBnr
F5.18GHz 10001 pts .0 MHz/ Span 50.0 Mz
2 Marker Table
] 1 51841496 GHz 536 dBm Occbw 16.738008925 MHz
n 1 5,171 56983 Gz 413 dbm et B Centroid 5179938834 Gz
[CF 5.18 Ghe 16001 pis 80 MHe/ 2 1 5,188 30784 Gtz 349 dbim Occ B Freq Offset 61,166 195375 ki

Measur [Ty

09:34:47 BM 10/25/2024

Span 80.0 MiHz

09:33:31 BM 10/25/202¢

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11n HT20>

26dB Bandwidth

99% Occupied Bandwidth

RefLevel 30.00 8 Offset 3133 dB » RBW 300 kiz
- Att 205 SWT 101 ms @ VBW 1Mz _Mode Sweep
1 Frequency Sweep

RefLevel 3000 38m  Offset 31.33dB = REW 300 kiz
- At 0 SWT 10.1ms @ VEW 1 Miiz_Mode Sweep
1 Occupied Bandwidth

i '
’ o AL UL | PNy
H1 4465 a8 dbrr ™
’ A, iy, / |
/ A 5
10 dBr /I \ J/} \\
T i L ) - TR -
\ 40 dim
30 dim -
bl " L Lob b bl
RO — il
40 d
F 5.18 GHz 10001 pts .0 MHz/ Span 50.0 MKz
2 Marker Table
[ 1 51841296 GHz 438 dBm Occ Bw 17.829864 513 MHz
n 1 517106235 GHz 5.04 dBm Oce Bw Centroid 5.180007 28 Gz
|CF 5.18 GHz 10001 pts .0 MHz/ Span 80.0 MHz. 17 1 5.188922 21 GHz 504 dBen Occ Bw Freq Offset 7.281523 894 kHa
Messur nEnm 2 M0 Mea [Ty

09:48:13 BM 10/25/202¢

09:46:48 BM 10/25/202¢

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

:A2-10of4




samonias. FCC RADIO TEST REPORT Report No. : FR483110B

<802.11n HT40>

26dB Bandwidth 99% Occupied Bandwidth

RefLovel 3000 cim  Offset 3131 dB = RBW 1 Mz RefLovel 3000 cim  Offset 3131 dB = RBW 1 Mz
- At 1545 SWT_101ms & VEW 3MHz  Mode Sweep - At 008 SWT 101 ms ® VBW 3 MKz Mode Sweep
1 frequency Sweep 1 Occupled Bandwidth

o : :
10 dBm: / \
" sl o
219,688 b e
40 dBr
30 dBr =+ " T T
F R ]

40 dim
F 5.19 GHz 10001 pts 10.0 MHz/ Span 100.0 MHz
2 Marker Table
M1 1 5.200299 GHz 6.40 dBm Oce Bw 37377567 166 MHz
n 1 51713581 GHz 178 dbm Occ Bw Centroid 5.190042 831 GHz
|CF 5.19 GHz 10001 pts. 16.0 MHz/ Span 160.0 MKz n 1 52087317 GHz 211 dbm Oce Bw Freq Offset 42931288172 ki
Measur Hunm &N W ] Measur W
10:17:08 B 10/25/2024 10:14:57 BM 10/25/2024

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868 Page Number 1 A2-20f4
FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR483110B

Test Result of Power Spectral Density
<g02.11a>

Maximum Power Density Plot (dBm/MHz)

RefLevel 30.00dBm  Offset 31.33dB = RBW 1 MHz
- Att 2048 ® SWT  30ms @ VBW 3MHz Mode Sweep

6L
Count 100/100

1] 1.96 dBm
5.185045 0 GHz
20 dBer

60

CF5.18 GHz 1001 pis 5.0 MHz/

Span 50.0 MHz
ommm e
09:34:00 PM  10/25/2024

<802.11n HT20>

Maximum Power Density Plot (dBm/MHZz)

RefLevel 30.00dBm  Offset 31.47dB = RBW 1 MHz
= Att 2048 = SWT  J0ms = VBW 3 MHz _Modc Sweep

SGL
Count 100/100

60

CF 5.24 GHz ) 1001 pts

5.0 MHz/ Span 50.0 MHz
weory R P TOVISTS
09:52:11 M 10/25/2024

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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<802.11n HT40>

Maximum Power Density Plot (dBm/MHz)

RefLevel 30.00dBm  Offset 31.31 B = RBW 1 MHz
- Att 2048 ® SWT  30ms @ VBW 3MHz Mode Sweep

CF5.19 GHz 1001 pis 10.0 MHz/

Span 100.0 MHz
ommm P Mg
10:15:16 BM  10/25/2024

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : A2-4of 4
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Appendix B. Radiated Spurious Emission Test Data

Temperature : 20.1~21.9°C
Test Engineer : Kevin Hsu, Fu Chen and Troye Hsieh
Relative Humidity : 54.3~68.7%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-0868 Page Number : B1 of B50

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110B

B1.Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel Frequency RU | Remark
(GHz) Rate
Mode 1 U-NII-1 5150~5250 SISO 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5150~5250 SISO 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 | 5150~5250 SISO 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-1 | 5150~5250 SISO 802.11n HT20 36 5180 MCSO0 - -
Mode 5 U-NII-1 | 5150~5250 SISO 802.11n HT20 44 5220 MCSO0 - -
Mode 6 U-NII-1 | 5150~5250 SISO 802.11n HT20 48 5240 MCSO0 - -
Mode 7 U-NII-1 | 5150~5250 SISO 802.11n HT40 38 5190 MCSO0 - -
Mode 8 U-NII-1 | 5150~5250 SISO 802.11n HT40 46 5230 MCSO0 - -
Mode 9 U-NII-1 5150~5250 SISO 802.11n HT40 38 5190 MCSO0 - SHF
Mode 10 U-NII-1 5150~5250 SISO 802.11n HT40 38 5190 MCSO0 - LF
TEL : 886-3-327-0868 Page Number : B2 of B50

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110B

B2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 36 5149.94 43.04 54.00 -10.96 H Avg. Pass - Band Edge

1
802.11a 36 10360.00 46.58 68.20 -21.62 H Peak Pass - Harmonic
802.11a 44 5133.76 42.22 54.00 -11.78 \% Avg. Pass - Band Edge

2
802.11a 44 10440.00 46.43 68.20 -21.77 \ Peak Pass - Harmonic
802.11a 48 5145.92 42.00 54.00 -12.00 \% Avg. Pass - Band Edge

3
802.11a 48 10480.00 46.38 68.20 -21.82 H Peak Pass - Harmonic
802.11n HT20 36 5149.58 42.80 54.00 -11.20 H Avg. Pass - Band Edge

4
802.11n HT20 36 10360.00 46.42 68.20 -21.78 \% Peak Pass - Harmonic
802.11n HT20 44 5460.00 41.90 54.00 -12.10 H Avg. Pass - Band Edge

5
802.11n HT20 44 10440.00 45,53 68.20 -22.67 H Peak Pass - Harmonic
6 802.11n HT20 = 48 5355.94 42.04 54.00 -11.96 H Avg. Pass - Band Edge

TEL : 886-3-327-0868 Page Number : B3 of B50

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
6 802.11n HT20 @ 48 | 10480.00 45.36 68.20 -22.84 H Peak Pass - Harmonic
802.11n HT40 38 5148.77 44.30 54.00 -9.70 H Avg. Pass - Band Edge
7
802.11n HT40 = 38  10380.00 46.61 68.20 -21.59 Y, Peak Pass - Harmonic
802.11n HT40 | 46 5140.99 43.02 54.00 -10.98 H Avg. Pass - Band Edge
8
802.11n HT40 @ 46  10460.00 45.47 68.20 -22.73 Y, Peak Pass - Harmonic
9 802.11n HT40 = 38  39725.13 49.12 54.00 -4.88 H Avg. Pass - SHF
10 802.11n HT40 | 38 957.32 32.88 46.00 -13.12 Y, Peak Pass - LF
TEL : 886-3-327-0868 Page Number : B4 of B50

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR483110B

Pol. Horizontal Fundamental
gL (¢Buvm) qagLevel (dBuvim)
l
‘ \
Peak ‘ | ‘ ‘
1 1 11 1
| |
5036 50 5108, 514, 5180 1 0. 4500, 5800, 7000
Frequency (Ha) Frequency (WHa)
Site & O3CHIL-HY Site & O3CHIL-HY
Condition: PEAK_BE 74 3u 91200_91620 246828 HORTZONTAL Condition: PEAK(UNII) 3u 9120091620 246828 HORTZONTAL
+ RBW:1000. 000kHz VBH: 300, 008kiHz SWT:Auto + RBW:1000.000kHz VBH: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdndBwe B G bl b B B deg WodWe dNe B W e B B B« dg
1 514166 52.44 74.00 -20.56 4178 33.17 10.36 32.87 .00 170 32 PEAK 1 5180.00 102.65 ------ -=-ee- 92.03 33.10 10.39 32.87 0.0 170 32 PEK
o Level (dBuVim) Ll (6BuVim)
1 T 1 T
1«« | 1- |
1 | | o 1 {
| |
o, ‘ ,f" o,
|
00 1 00
| AVG_54)
} A |
% ! % !
PN o ‘
Av ‘ ‘
g {1 1l i
| |
5036 50, 5108, 514, 5180 1 0. 4500, 5800, 7000
Frequency (MH) Frequency (WHa)
Site & O3CHLL-HY Site & O3CHIL-HY
Condition: AVG_BE 54 3n 91260 81620 246828 HORIZONTAL Condition: AVG_54 3n 91280 81628 240828 HORTZONTAL
+ RBW:1000. 000kHz VBH:0. 10Ktz SWT:Auto + RBW:1000. 000kHz VBi:0. 810Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe dNe B W e B B B @ dg WodWedije B W G B B B @ dg
1 5149.94 43.04 54.00 -10.96 32.34 33.20 10.37 32.87 0.0 178 32 AVERAGE 1 5180.00 94.80 ------ ------ 84.18 33.10 10.39 32.87 0.08 170 32 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : B5 of B50
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Report No. : FR483110B

Pol. Vertical Fundamental
gL (¢Buvm) qagLevel (dBuvim)
\ \
| |
1 i L ‘ \
1 — — 1 —A
87, 1 /r 87, !
| |
g i i W T N W ey NN 1)
[ Tosen [, Novemm 8 1 | W‘;L ‘ o — Aol
A bbbl hsabsyalnintir s bt ey ppst ) e
{
15 ‘ ! 15, ‘ ‘
Peak ‘ | ‘ |
i/ 1 i
| |
5036 5072, 5108, 514, 5180 1 0. 4600, 5800, 7000
Frequency (MH) Frequency (MHa)
Site & O3CHIL-HY Site & O3CHLL-Y
Condition: PEAK_BE 74 3 9120091620 248828 VERTICAL Condition: PEAK(UNIT) 3u 9120091620 248828 VERTICAL
+ RBW:1000, 000kHz VBH: 3000, 008kiHz SWT:Auto + RBW:1000.000kHz VBi: 3000, 008kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe de B W e B B B @ dg WodWadis B N dm B B B a dg
1 5069.66 52.71 74.00 -21.29 42.34 32.94 10.30 32.87 0.00 400 268 PEAK 1 5180.00 101,61 ------ -=---e 91.02 33.07 10.39 32.87 0.08 400 268 PEAK
gL (¢Buvm) qagLevel (dBuvim)
\ \
| |
1 ‘ 1 i
1 | | o 1 {
| |
[ | }f_ .
|
00 1 00
| / AVG_54)
: 1 ‘ LA
% | | % ' |
\ oo™ ‘
Av ‘ ‘ |
g 1 ; i/ 1
| N
5036 50, 5108, 514, 5180 1 0. 4600, 5600, 7000
Frequency (M) Frequency (WHa)
Site & O3CHLL-HY Site & O3CHIL-HY
Condition: AVG_BE 54 3n 91260 81620 246828 VERTICAL Condition: AVG_54 3n 91200 B1620 248828 VERTICAL
+ RBW:1000. 000kHz VBH:0. 010Ktz SWT:Auto + RBW:1000. 000kHz VBH:0. 010Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe die B W e B B B @ dg WodWadbis B N dm B B B a dg
1 5149.94 42,53 54.00 -11.47 31.83 33.20 10.37 32.87 0.0 400 268 AVERAGE 1 5180.00 94.94 ------ --ooee 84.35 33.05 10.40 32.86 0.00 400 268 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110B

Pol. Horizontal Vertical
4 gqLevel (dBuVim) g Level (dBuVim)
|
1 | 122
L
| |
1 ‘ ‘ 1 ‘ ‘
L1 i,
["'L""] AR ‘ r—‘—j_,n 1 | i EA“«.I‘;I ["'ll_“']_‘ M ‘ {—ﬁl_,n 1 | i mﬂ
i | ~ i o
A A it i e
Peak % i — % ‘
Avg r i 1l
| ]
920, 11400, 13600, 15800, 18000 20, 11400, 13600, 15800, 18000
Frequency (MHy) Frequency (MHz)
Site ¢ GCHLL-HY Site ¢ GCHLL-HY
Condition: PEAK(UNIT) 3u 91260 0162 240828 HORIZONTAL Condition: PEAK(UNII) 3u 91260 01620 240828 VERTICAL
Lisit Read At Cable Preap Aux APos TPos Liit Read Ant Cable Preap Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
W dWe /e B B B @ B B o dg W dw/s /e B B dfe B B B o deg
1 10360.00 46,58 6.0 2062 58.66 3.60 17.5) 60.53 0.2 - PEK 1 18360.00 45.99 68.20-2.21 0.7 38.60 1.5 60.53 .3 - PEA
2 15540.00 46.55 74.00 -27.45 48.91 38.18 21.57 62.36 0.3 -- PEAK 2 15540.00 46.51 74.00 -27.49 48.87 38.10 21.57 62.36 0.3 -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: B7 of B50
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Report No. : FR483110B

Pol. Horizontal Vertical
L) CCL)
J || J o
: [ ' \
1050 1 ‘ 1050
] ‘ | ]
14.47G g ; g
‘ G54 G5
~14.5G ‘ : ‘
Avg o ~
\
fl | fl | |
\

Frequency (W)

Site ¢ GHLLAY
Conditon: AV 54 3n 120 61620 24608 HRIZOMAL

1én 14475, 1482, 14488, 14y, 1450

1410 1415, 14482 14488, 14y, 14500
Frequency (M)

Site ¢ BHLLAY
Condion: AV 54 3n 120 61620 24808 VERTIAL

B
1m ‘ !
' ]
1050 1 ‘
] ‘ |
17.7G g ;
‘ G54
~18G ‘
Avg 1, i =
fl
\
f 11180 118, {784, 11940, 18000
Frequency (M)
Site 0L

Conditon: AV 54 3n 120 61620 24808 HRIZOMAL

| Level (dBuvim)
' \
1050

il

0

G54

e

fl

! 11760, 1780, 7880, 11940, 16000

Frequency (MHe)
Site ¢ G3CHIL-HY

Condion: AV 54 3n 120 61620 24808 VERTIAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : B8 of B50
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FCC RADIO TEST REPORT

Report No. : FR483110B

Pol. Horizontal Fundamental
‘I“Lﬂdm 1 Level (dBuVim)
[ \
| |
1225 T 122
| ‘ |
1 —t 1 1
o5 e /r o,
i \ mwzu‘_‘tmzﬁw
= | j W S
16 35»0 i |
Peak : ‘ ‘
14— ol 1l |
| | |
5044, 5088, 513 5176, 5220 1 2200, 4600. 5800. 7000
Frequency (WHz) Frequency (MHa)
Site  : @3CHIL-HY Site @ @3CHI1-HY
Condition: PEAK_BE 74 3u 91200 1620 240828 HORTZONTAL Condition: PEAK(UNI) 3u 91200_91620 246828 HORTZONTAL
+ RBi: 1000, 0AkHz VB: 3000 008Ktz SWT:Auto + REW:1000.000kHz VBH: 3000, 008kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
T Ee B 8 B0 @ 6 & B o deg T MoGWedwe B W B B B o dg
1 5045.54 53.03 74.00 -20.97 4271 3092 10.28 32.B8 Q.00 255 31 PEAK 1 5220.00 102,09 ------ -=-ee- 91,52 33.00 10.43 32.86 0.0 255 31PEK
gL (¢Buvm) qagLevel (dBuvim)
\ \
| |
1 ‘ i A \
L - 1 |
| |
{1 ‘ ‘ [y
w l g ‘
‘ . G54
1l A \
A | ¥ ‘__,’-‘-/N/-\h-/d
‘ ’#—-"—/—' |
Av ‘ |
g 11, j 1l 1 1
il ||
5044, 5088, 5132 5176, 520 1 200, 4600. 5800, 7000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: AVG_BE 54 3n 91260 81620 246828 HORIZONTAL Condition: AVG_54 3n 91280 81629 240828 HORTZONTAL
+ RB:1000. 000kHz VBW:0.10kHz SWT:Auto + RB:1000. 000kHz VBW:0.810kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedwje B o dn b B B a deg W B/ Bilje 8 B dbfn B B B deg
1 5121.88 41.96 54.00 -12.04 31.40 33.09 10.34 32.87 0.0 255 31 AVERAGE 1 520.00 94.46 ------ --o-ee 83.89 33.00 10.43 32.86 0.08 255 31 AVERAGE
TEL : 886-3-327-0868 Page Number : B9 of B50

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR483110B

Pol. Horizontal Fundamental
‘mme
1 14
1
l ; | pEKEEN
INNEEEEEEE
" | |
Peak . Blank
1. i
5268, 5316, 5354, 542 5450
Frequency (WHz)
Site 1 G3CHILHY
Condition: PEAK_BE 74 3u 91200 61620 240328 HORTZONTAL
+ REH: 1000, 000Kz VBW: 3000, 000kHz SWT:Auto
Linit Read  Ant Cable Preasp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/ndBuV/e 8 dBwV dBm B B B cm
1 545,12 5191 74.80 -22.89 41.36 32.80 10.50 32.B4 Q.00 255 31 PEAK

< gL2vel 6BV
! \
1 | !
1 -
W, '\\ ;
e i
\ ‘ | G BE 54
N | ||
PTe | |
|
Avg ‘ \ Blank
1. 1
|
5268, 5316 5364, 5412, 5460
Frequency (WHz)
Site : Q3CHIL-HY
Condition: AVG_BE_54 3n 91260 B1620 246828 HORIZONTAL
& RBH:1009..000Kiz VBH:0.010kHz SHT:Auto
Lisit Read At Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ B/e & B /s B B B deg
1 5460.00 4184 54.00-12.16 3123 .84 1061 384 0.00 255 30 AVERAGE
TEL : 886-3-327-0868 Page Number : B10 of B50

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR483110B

Pol. Vertical Fundamental
gL (¢Buvm) qagLevel (dBuvim)
\ \
| |
1 ‘ i 1 ‘ ‘
- |
1 ‘ i 1 i 1
‘ 12
o 8 e T e | A S|
|
| NI -
4"_:7-;-' v Ty
M |
|
Peak ‘ |
11
‘ \
|
5044, 5088, 5132 5176, 1 200, 4500, 5800, 7000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: PEAK_BE 74 3u 9120091620 249828 VERTICAL Condition: PEAK(UNII) 3u 9120091620 248828 VERTICAL
+ RBH:1000. 000kHz VBn: 3000,000KHz SWT:Auto + RBI:1000. 008kHz VBA:3060.000KHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidWndBwe B G bl B B B deg WodWedije B W s B B B @ dg
1 5129.14 52.31 74.00 -20.69 4171 33.12 10.35 32.87 Q.00 386 267 PEAK 1 520.00 98.28 ------ -=---- 8771 33.00 10.43 32.86 0.08 386 267 PEN
gL (¢Buvm) qagLevel (dBuvim)
\ \
| |
1 ‘ i L \
L - 1 |
| 1
12 ‘ i 12
) i 1 i
‘ / A6 54
= / N |
| - ___,.-—.——”‘-"'“Tf
ki3 15
T
AV | I
g 1l 1 i
| |
5044, 5088, 5132 5176, 1 20, 4600. 5800, 7000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: AVG_BE 54 3n 91260 81620 240828 VERTICAL Condition: AVG_54 3n 91200 G1620 248828 VERTICAL
+ RBW:1000. 000kHz VBi:0. 810Ktz SWT:Auto + REW:1000, 000kHz VBi:0. 810Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdndBwe B G b b B B deg WodWe dNe B W e B B B« dg
1 513376 42.22 54.00 -11.78 31.60 33.14 10.35 32.87 0.00 386 267 AVERAGE 1 520,00 91.13 --evee weeeee 80.56 33.00 10.43 32.86 0.08 386 267 AVERAGE
TEL : 886-3-327-0868 Page Number : B11 of B50

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR483110B

Pol. Vertical Fundamental
gLl Buvm)
1 14
1
ng | |
\ ; | pEKEEN
ij bt b T ol
3, :
Peak : Blank
1. i
5268, 5316, 5354, 542 5450
Frequency (WHz)
Site 1 G3CHILHY
Conditions PEAK_BE 74 3n 91200 61520 248828 VERTICAL
+ REH:1000,000KHz VBW: 300, 008kHz SWT:Auto
Linit Read Aot Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/ndbuV/e 8 dBwV dBm B B B cm
1 5459.52 574 74.80 -22.26 41.13 32.84 18.61 32.B4 Q.00 336 267 PEAK

1 Level (dBuvim)

122

AVG_BE 54
\ 1
kL
Avg ‘ ‘ Blank
1l ‘ ;
5268, 5316, 5364, 412 5460
Frequency (H)
Site & O3CHIL-HY
Condition: AVG_BE 54 3n 91260 81620 246828 VERTICAL
+ RBW:1009. 000kHz VBH:0. 10Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MizdW/mdgu/e 08 B dB/m B dB A8 deg
1 5408.16 41.60 54,00 -12.40 31.10 32.80 10.55 32.85 0.00 386 267 AVERAGE

TEL : 886-3-327-0868 Page Number : B12 of B50
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110B

Pol. Horizontal Vertical
4uplLevel (dBuvim) 4gpLevel (dBuvim)
|
1 ‘ i 1 |
|
1 ‘ ‘ 1 ‘ ‘
. .
i o IO ‘ ——n.n 0 m”l!l AR ‘ ——n.n [0 I | Wﬂ
Peak % ‘ i % ‘ ‘
Avg fr | 1l ‘
9200, 11400, 13600. 15800, 18000 9200, 11400, 13600. 15800, 18000
Frequency (WHz) Frequency (MHz)
Site ¢ O3CHLL-HY Site ¢ O3CHLL-HY
Condition: PEAK(UNIT) 3n 9126081620 249828 HORTZONTAL Condition: PEAK(UNIT) 3n 9126061620 249828 VERTICAL
Lisit Read Ant CablePreamp Aux Mos Thos Linit Read Aot CablePreasp Aux Aos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
W /e e B W B B B B deg B Wedoje e B BN B B B B o dg
1 1040.00 45.62 68.20 -2.58 49.78 3.6 1756 60.65 0.3 - PEA 1 1040.00 46,43 68.20 2177 50.59 .60 1755 60.65 .33 - - PEAC
2 15660.00 46.65 74.00 -27.35 4914 37.60 2163 6285 0.3 - PEAK 2 15660.00 45.97 74.00 -28.03 48.46 37.60 2163 6285 0.3 - PEAK
TEL : 886-3-327-0868 Page Number : B13 of B50

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR483110B

Pol. Horizontal Vertical
L) CCL)
J o J |
' [ ' \
104 1 ‘ 104
] — u
14.47G g ; g
‘ G 5 WG 54
~14.5G ‘ :
Avg ’ ‘ —eeme
|
fl | ‘ fl
14400 145, 117} 14488, 144y, 1450 1410 145, 118, 1488, 14y, 1450
Frequency (W) Frequency (k)
Site ¢ GCHLL-HY Site: BCHLL-HY
Codition: AYG 54 3e 91200 61620 240808 HRIZONTAL Condition: AVG 54 3n 91200 61620 240808 VERTTCAL
L) CCL)
J o J |
' [ ' \
104 1 ‘ 104
] — u
17.7G g ; g
‘ G 5 WG 54
~18G ‘ ’ : ‘
Avg %0 ! R 1]
\
fl | fl
| |
{ 11760, 11800, 17880, 17940, 16000 { 11760, 11820, 17880, 17540, 16000
Frequency (M) Frequency (MHe)
Site ¢ GCHLLHY Site 1 GCHLL-HY
Codition: AYG 54 3n 91200 61620 240808 HRIZONTAL Condition: AVG 54 3u 91280 61620 240808 VERTTCAL
TEL : 886-3-327-0868 Page Number : B14 of B50

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR483110B

Pol. Horizontal Fundamental
4ggLevel(0Buvim)
: \
122 |
‘ |
1 ‘ 1
|
87,
0 O Y
718 !  — N - . -
i
MW \
Peak |
1
‘ \
|
5048 5096. 514, 5192 540 1 0. 4600, 5800, 7000
Frequency (MHa) Frequency (WHa)
Site & O3CHIL-HY Site @ O3CHIL-HY
Condition: PEAK_BE 74 3u 9120091620 246828 HORTZONTAL Condition: PEAK(UNIT) 3u 9120091620 246828 HORTZONTAL
+ RBW:1000. 000kHz VBH: 3000, 008kiHz SWT:Auto + RBW: 1000, 000kHz VBi: 3000 008kHz SHT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MrdWnBw/e B G Bl B B B deg WodWe dije G W G B B B @ dg
1 5056.16 52.70 74.00 -21.30 42.38 32.91 10.29 32.88 0.00 100 33 PEAK 1 5240.00 102.21 ------ ==---- 91.63 33.00 10.44 32.86 0.08 100 33 PE
gL (¢Buvm) qagLevel (dBuvim)
; \
| |
122 ‘ 122
‘ \ |
1 ‘ 1 1
| | i
[ ‘ | l" .
|
100 700
/ I AVG_54)
— / ‘
(W A
% ! % !
™ [
Av | |
g 11, ‘ i/ ‘ 1
5048, 5096. 5144, 5192 540 1 0. 5800, 7000
Frequency (H) Frequency (WHa)
Site & O3CHIL-HY Site & O3CHIL-HY
Condition: AVG_BE 54 3n 91260 81620 246828 HORIZONTAL Condition: AVG_54 3n 91260 0162 240828 HORTZONTAL
+ RB:1000.000kHz VBi:0.010kHz SWT:Auto + REW: 1000, 000kHz VBH:0. 010Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdndBwe B G b B B B deg Wi dNe B W e B B B @ dg
1 514400 41.98 54.00 -12.02 31.31 33.18 10.36 32.87 0.00 108 33 AVERAGE 1 5240.00 94.58 ----e -neeee 84.00 33.00 10.44 32.86 0.00 100 33 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : B15 of B50




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110B

Pol. Horizontal Fundamental
Lol Buvm)
1 14
1
o | - |
\ | PN
H ‘\’k‘l‘i""-‘-l'-v‘ A 1.1 ..;‘ > L ™ ‘Al‘!l'AA:AIA & ‘J‘WF
13 | |
Peak Blank
1l
5284, 58, 5312 5415, 5450
Frequency (WHz)
Site 1 O(HILHY
Condition: PEAK_3E 74 3n 31200 P1620 240828 HORTZONTAL
+ RBW:1000. 00KHz VBH: 3000, 008kHz S4T:Auto
Linit Read Aot Cable Presmp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
e e e @ B0 @ 6 & B o deg
1S5 SLOL 7400 -22.89 4133 B2 1060 B4 0.0 18 BPEK
gLl (6B
|
11&
|
1 |
i q\
\
. AVG_BE 54
e, - ‘
2 | |
\
Avg ‘ ‘ Blank
1l ‘ ‘
5284, 5328, 5312 5416, 5460
Frequency (MH)
Site  : O3CHIL-HY
Condition: AVG_BE_54 3n 91200 _1620_ 246828 HORTZONTAL
+ REH:1000, 000Kz VBH:0.010kHz SWT:Auto
Lisit Read At Cable Preasp  Awx APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi e /e B B @ B B B deg
1 S460.00 416 54.00 -12.32 3.7 .84 1061 384 0.00 100 33 AVERKGE

TEL : 886-3-327-0868

FAX: 886-3

-327-0855

Page Number

: B16 of B50




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110B

Pol. Vertical Fundamental
1ggLE¥el {dBuvim) 4ggLevel(0Buvim)
140, T T 1 T
128 | | n |
| | |
1 — 1 —
s - /r W
| |
I 700 e — — T
Z: 1 | | ;V{ L e
W
16 m | i
Peak ‘ ‘
1. - e 1l ‘ |
5048, 50%. 514, 5192 540 1 200, 4600, 5800. 7000
Frequency (MHz) Frequency (WHz)
Site @ O3CHIL-HY Site @ @3CHI1-HY
Condition: PEAK_BE 74 3u 91200_B1620 240828 VERTICAL Condition: PEAK(UNII) 3u 9120091620 248828 VERTICAL
+ RBi: 1000, B0AkHz VBi: 3009. 008Ktz SWT:Auto + REW:1000.000kHz VBi: 3000, 008kiHz SWT:Auto
Linit fead  Mnt Cable Preamp  Aux APos Thos Linit Read At Cable Preasp Asx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
T Mz e @ B @ B & & @ dg T MudWedWs @ B dn @ B B o dg
1 5013.44 53.02 74.00 -20.98 42.60 33.05 10.25 3.8 Q.00 108 270 PEAK 1 5240.00 100,54 ------ ------ 89.97 33.00 10.43 32.86 0.00 100 271 PE
gL (¢Buvm) qagLevel (dBuvim)
; \
| |
122 : 122
‘ | \
1 ‘ 1 1
| i
i, ‘ : l" 14
|
00 00 ‘
/ | AVG_54
1 _/ ‘ W“‘"
2% | a8 ____,..—.-/’\ |
I ‘
Av ‘ ‘
g 1l | 1 i
| |
5048, 5096, 5144, 5192 540 1 200, 5800, 7000
Frequency (WHz) Frequency (WH2)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: AVG_BE 54 3n 91260 81620 246828 VERTICAL Condition: AVG_54 3n 91200 B1620 248828 VERTICAL
+ RBW:1000. 000kHz VBi:0.010kHz SWT:Auto + RBW:1000. 000kHz VBi:0. 10Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WidndBwe B G bl b B B deg WodWe dNe B W B B B B« dg
1 514592 42.00 54.00 -12.00 31.33 33.18 10.36 32.87 .00 108 271 AVERAGE 1 524000 93.46 ----ev -neeee 82.89 33.00 10.43 32.86 0.00 100 271 AVERAGE
TEL : 886-3-327-0868 Page Number : B17 of B50

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR483110B

Pol. Vertical Fundamental
‘.1.me
1 k!
1
wd | - |
\ | PN
:] \H S - : -
% |
Peak | Blank
1. T
5284, 5328, 5372 5416, 5450
Frequency (Hkz)
Site @ O3CHIL-HY
Condition: PEAK_BE 74 3u 91200_B1620 240828 VERTICAL
+ REH:1009.000kHz VBW:3009.,008kHz SWT:Auto
Linit Read Aot Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi BN G G0 B B & B o dg
1 545406 5136 74.00 -22.64 40.78 3.82 10.60 3254 Q.00 100 271 PEAK
1 Level (dBuvim)
|
1”
|
1 |
o, o
100 \ ‘
\ . VG _BE 54
\ ‘
PTe |
Avg ‘ Blank
1l ‘ i
5284, 5328, 5372 5416, 5460
Frequency (MHa)
Site & O3CHIL-HY
Condition: AVG_BE 54 3n 91260 01620 240828 VERTICAL
+ RBW: 1000, 000kHz VBH:0. 010Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wil B N dm B B B a dg
1 545978 41.20 54.00 -12.80 30.59 32.84 10.61 32.84 0.00 100 271 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: B18 of B50




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110B

9200, 11400, 13600. 15800. 18000
Frequency (WH)
Site @ @3CHLI-HY
Condition: PEAK(UNIT) 3u 91260 81620 240828 HORIZONTAL
Lisjt Read  Ant (able Preasp Aux APos Tos
Freq Level Line Margin Level Factor Loss Factor Factor Resark

@ W db/m

Pol. Horizontal Vertical
4 gqLevel (dBuVim) : g Level (dBuVim)
‘ 1)
N o
1 1
a ! | J 1]
s I s R s | ‘ I_‘_j_,l"l ] | W a4 s O ‘ {—ﬁl_,n ] | mﬂ
j AVG54 H | VG54
TN A SO B et A AN (A o it s AN il ]
Peak % : % |
Avg fr | 1l

9200, 11400, 13600. 15800.
Frequency (WHa)
Site @ @3CHLI-HY
Condition: PEAK(UNIT) 3u 91260 01620 240828 VERTICAL
Lisit Read  Ant (able Preasp Aux APos Tos
Freq Level Line Margin Level Factor Loss Factor Factor

@ B0 e B & B o dg

16000

1 1048000 46,38 68,20 -21.82 50.60 38.60 1157 60.72 033 - .- PEN 1 10480.00 45.98 68.20 -22.22 50.20 .60 10.57 60.72 0.3 - PENC
2 15720.00 46.13 7400 -20.87 48.40 .64 2066 6198 0.3 - -- PEAC 2 1570.00 45.91 7400 -28.09 48,18 3.64 2166 6198 0.3 - PEAK
TEL : 886-3-327-0868 Page Number : B19 of B50

FAX: 886-3

-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR483110B

Pol. Horizontal Vertical
L) CCL)
J J
[ ' \
104 1 ‘ 104
] — )
14.47G g ; g
‘ G 5 WG 54
~14.5G ‘ ‘ : ‘ ‘
Avg | o —
‘ \
fl ‘ | fl
14410 145, 117} 14488, 144y, 1450 14410 145, 7] 14488, 144, 1450
Frequency (MK Frequency (MHe)
Site ¢ O3(HLL-HY Site ¢ O3(HLL-HY
Condition: AV 54 30 9120 61620 24088 HRTZONAL Condition: A 54 30 9120 G1620 28828 VERTICAL
L) CCL)
J J
' [ ' \
104 1 ‘ 104
] — )
17.7G g * g
‘ G 5 WG 54
~18G ‘ J ‘
Avg B e =] !
l l
i 11760, 11800, 17880, 17540, 16000 { 11760, 11820, 17880, 17540, 16000
Frequency () Frequency (MHe)
Site ¢ O3(HLL-HY Site ¢ O3(HLL-HY
Condition: AV 54 30 9120 61620 240828 HRTZONAL Condition: A 54 30 9120 G1620 28828 VERTICAL
TEL : 886-3-327-0868 Page Number 1 B20 of B50

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR483110B

Pol. Horizontal Fundamental
gL (¢Buvm) qagLevel (dBuvim)
\ \
| |
1 ‘ ‘ 1 ‘ ‘
§ — — f -
12 !
7 im0 O | ﬁ
\ |
%, |
Peak ‘ \
1
‘ \
|
5036, 5072 5108, 5144, 5180 1 200, 3400, 4500, 5800, 7000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: PEAK_BE 74 3u 91200_91620. 246828 HORTZONTAL Condition: PEAK(UNII) 3u 9120091620 246828 HORTZONTAL
+ RBIN:1000, 000kHz VBn: 3000.000KHz SWT:Auto + RBW:1000. 000kHz VBH: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WidWndBwe B G0 bl B B B a deg WodWe die G W G B B B @ dg
1 5036.72 53.06 74.00 -20.94 42.72 32.95 10.27 32.88 .00 168 34 PEAK 1 5180.00 101,29 ------ ==o--n 99.70 33.05 10.40 32.86 0.08 168 34 PEX
gL (¢Buvm) qagLevel (dBuvim)
\ \
| |
1 i L \
1 | | o 1 {
| |
[ ‘ ’f‘ [
|
00 1 00
| / AVG_54
1 1A L
PTe | | %K M
| _,.....—-/'_' |
Av | |
g 1 11 ;
| |
5036, 5072 5108, 5144, 5180 1 200, 3400, 4600. 5800, 7000
Frequency (MHz) Frequency (WH2)
Site @ G3CHI1-HY Site @ @3CHI1-HY
Condition: AVG_BE 54 3n 91260 81620 246828 HORIZONTAL Condition: AVG_54 3n 91260 8162 240828 HORIZONTAL
+ RBW:1000. 000kHz VBH:0. 10Ktz SWT:Auto + RBW:1000. 000kHz VBH:0. 010Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe de B W e B B B @ dg WodWe dije G W G B B B dg
1 5149.58 42.80 54.00 -11.20 32.10 33.20 10.37 32.87 0.0 168 34 AVERAGE 1 5180.00 93.92 ------ =--eee 83.33 33.07 10.39 32.87 0.08 168 34 AVERAGE
TEL : 886-3-327-0868 Page Number 1 B21 of B50

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR483110B

Pol. Vertical Fundamental
gL (¢Buvm) qagLevel (dBuvim)
\ \
| |
1 ‘ ‘ 1 ‘ i
1 — — 1 }
12 1
07 im0 e e I -1
‘ . | o o s A e
M
|
M |
Peak ‘
1l
‘ \
| |
5036, 5072 5108, 5144, 5180 1 20, 4600. 5800, 7000
Frequency (WH2) Frequency (WH2)
Site @ G3CHI1-HY Site @ @3CHI1-HY
Condition: PEAK_BE 74 3 9120091620 248828 VERTICAL Condition: PEAK(UNII) 3u 9120091620 248828 VERTICAL
+ RBI:1000, 000kHz VBn: 3000000kt SWT:Auto + RBI:1000. 008kHz VBA:3060.000KHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe die B W e B B B @ dg WodBWe dije B W G B B B @ dg
1 514074 52.36 74.00 -21.64 41.70 33.17 10.36 32.87 0.00 400 268 PEAK 1 5150.00 101,97 ------ ==o-ee 9138 33.05 10.40 32.86 0.00 400 268 PEAK
gL (¢Buvm) qagLevel (dBuvim)
\ \
| |
1 ‘ 1 i
1 —_— — 1 |
| |
12 i 12
|
00 1 00
| AVG_54
| 1 ‘ A
% | | % |
| T—— —, e
Av | N
g 1 ; 1l 1
| ||
5036, 5072 5108, 5144, 5180 1 200, 4600. 5800, 7000
Frequency (WH2) Frequency (WH2)
Site @ G3CHI1-HY Site @ @3CHI1-HY
Condition: AVG_BE 54 3n 91260 81620 246828 VERTICAL Condition: AVG_54 3n 91200 81620 248828 VERTICAL
+ RBW:1000. 000kHz VBH:0. 010Ktz SWT:Auto + RBW:1000, 000kHz VBi:0. 010Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe dNe B W B B B B a dg WodWedNe B W B B B B @ dg
1 5149.94 42.44 54.00 -11.56 31.74 33.20 10.37 32.87 0.0 400 268 AVERAGE 1 5180.00 94.32 ----ee weeeee 83.73 33.05 10.40 32.86 0.00 400 268 AVERAGE
TEL : 886-3-327-0868 Page Number 1 B22 of B50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110B

Pol. Horizontal Vertical
. Level BV} oLl GBI
|
: Bl : ‘ \
| \
1 ‘ ‘ 1 ‘ ‘
o o
i o IO ‘ ——n.n O o | mﬂl!l AR ‘ ——n.n [ o Wﬂ
J AVG_54 H ‘ AVG_54
‘ " Vo . PP = ] 1 i A
Peak % : % :
Avg fr | 1l
9200. 11400, 13600, 15800, 18000 9200, 11400, 13600, 15800,
Frequency (MHz) Frequency (MHz)
Site 1 G3CHL-HY Site : @3CHIL-HY
Condition: PEAK(INIT) 3n 91200 61620_ 249828 HORTZONTAL Condition: PEAK(UNI) 3 91200 61620 240828 VERTICAL
Lisjt Read At (able Preasp Aux APos Tos Lisit Read  Ant (able Preasp Aux APos Tos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
W /e Bfe B W B B B B o deg B WodBo/e e B B B B B B o dg
11036000 45.56 68.20 -22.64 49.64 38.60 1153 60.53 0.2 - .- PEN 1 10360.00 46.42 68.20 -20.78 50.50 .60 17.53 60.53 0.2 - PEAK
2 15540.00 46.87 7480 -20.13 4.3 3810 2057 6236 0.3 - PEAK 2 1554000 45.84 7400 -28.16 48.20 3810 2057 6236 0.3 - PEAK
TEL : 886-3-327-0868 Page Number : B23 of B50

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110B

Pol. Horizontal Vertical
el el V)
J J
' [ ' \
104 1 ‘ 104
] — )
14.47G g ; g
‘ G 5 WG 54
~14.5G ‘ ‘ :
Avg ‘ | o
\
l ‘ | l
|
14410 145, 117} 14488, 144, 1450 14410 145, [7'7) 14488, 144, 1450
Frequency (M) Frequency (MHe)
Site ¢ O3(HLL-HY Site ¢ O3(HLL-HY
Condition: AV 54 30 9120 61620 24088 HRTZONAL Condition: A 54 30 9120 G1620 28828 VERTICAL
el el V)
J J
' [ ' \
104 1 ‘ 104
] — )
17.7G g * g
‘ G 5 WG 54
~18G ‘ : ‘
Avg Bl
l } l
| |
{ 11760, 11800, 17880, 17840, 16000 { 11760, 11820, 17880, 17540, 16000
Frequency (M) Frequency (MHe)
Site ¢ B3(HLL-HY Site ¢ O3(HLL-HY
Condition: AV 54 30 9120 61620 240828 HRTIONAL Condition: A 54 30 9120 G1620 28828 VERTICAL
TEL : 886-3-327-0868 Page Number 1 B24 of B50

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR483110B

Pol. Horizontal Fundamental
1 Level (dBuVim) 1 Level (dBuVim)
\ \
| |
1 ‘ ‘ 1 ‘ ‘
1 ‘ : 1 1 1T
{1 ‘ ‘ /r [y
0 ‘ ‘ 00 —‘:Lr:;ﬂ—_—_ml
|
e L “”L s el
\ M ‘
% : 30 T
Peak \
11 1 i
| |
5044, 5088, 5132 5176, 520 1 200, 4500, 5800, 7000
Frequency (WHz) Frequency (WH2)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: PEAK_BE 74 3u 91200_91620_ 246828 HORTZONTAL Condition: PEAK(UNII) 3u 9120091620 246828 HORTZONTAL
+ RBI:1000. 000kHz VBn: 300,000kt SWT:Auto + RBII:1000. 008kHz VBA:3060.000KHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe de B W e B B B @ dg WodWe e B W e B B B @ dg
1 513376 52.28 74.00 -21.72 41.66 33.14 10.35 32.87 Q.00 14 29 PEAK 1 5220.60 101,09 ------ -=-ee- 9.53 33.00 10.42 32.86 0.08 114 29 PEK
gL (¢Buvm) qagLevel (dBuvim)
\ \
| |
1 ‘ i L \
L i 1 |
| L]
i, ‘ : {f' 14
|
0 i 0 ‘
| / | AVG 54
1 e \
% | W M
[ \
Av ‘ ‘
9 1l 1l i
| ||
5044, 5088, 5132 5176, 520 1 20, 4500, 5800, 7000
Frequency (WH2) Frequency (WH2)
Site @ G3CHI1-HY Site @ @3CHI1-HY
Condition: AVG_BE 54 3n 91260 81620 246828 HORIZONTAL Condition: AVG_54 3n 91260 8162 240828 HORTZONTAL
+ RBW:1000. 000kHz VBH:0. 10Ktz SWT:Auto + RBW: 1000, 000kHz VBi:0. 810Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe dNe B W e B B B @ dg WodWedNe B W e B B B @ dg
1 5133.98 41.86 54.00 -12.14 31.24 33.14 10.35 32.87 0.0 14 29 AVERAGE 1 520,08 93.72 ---eee weeeee 83.15 33.00 10.43 32.86 0.08 114 29 AVERAGE
TEL : 886-3-327-0868 Page Number 1 B25 of B50

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR483110B

Pol. Horizontal Fundamental
gLl Buvm)
1 14
1
\ ; | pEKEEN
Y 1
L nmaty e S ey
e | | |
Peak [ Blank
. ¢ i
5268, 5316, 5354, 542 5450
Frequency (WHz)
Site 1 G3CHIL-HY
Conditions PEAK_BE 74 3n 91200 81620 240328 HORTZONTAL
+ REH:1000,000KHz VBW: 300, 008kHz SWT:Auto
Linit Read Aot Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/ndbuV/e 8 dBwV dBm B B B
1 5395.92 SL73 74.80 -22.27 4113 3.1 18.54 32.85 Q.00 14 29 PEAK

< gL2vel 6BV
' \
1 | !
1 -
a5 ) ‘ ;
e i
‘ AVG_BE 54
N\ 1
PTe |
|
Avg | Blank
1. 1
|
5268, 5316 5364, 5412, 5460
Frequency (MHz)
Site + Q3CHIL-HY
Condition: AVG_BE_54 3 91200 01620 240828 HORIZONTAL
+ RBH:1000,000kiz VBN:0.010kHz SHT:Auto
Linit Resd At Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz B Bi/e & B dbfn B B B deg
1 S460.00 4190 5400 -12.10 3129 .84 10.61 3284 0.00 114 29 AVERAGE
TEL : 886-3-327-0868 Page Number : B26 of B50

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110B

Pol. Vertical Fundamental
14g-Evel (0BuVim) 4ggLevel(0Buvim)
I ; 5 : |
18 | | ” ‘
f ‘ |
1 t——1 1 —1
o5 ] jr‘ o |
| | |
! ! 00— *,_—_Uﬂ: ]
1 | 1 | _/ ‘ ‘ .
s s i b b e e
3 e ‘
Peak ‘
15— 11, 1
| |
5044, 5088. 5132 5176, 5220 1 200, 4600. 5800 7000
Frequency (Miz) Frequency (Miz)
Site @ @3CHIL-HY Site & G3CHIL-HY
Condition: PEAK_BE 74 3u 91200_B1620 240828 VERTICAL Condition: PEAK(UNIT) 3u 9120091620 246628 VERTICAL
+ RBH:1009. 608kHz VBW: 3609 000Kz SWT:Auto + REW:1000. 00Ktz VBW: 3000, 000Ktz SWT:Auto
Linit fead  Mnt Cable Preamp  Aux APos Thos Linit Resd At Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
T MaaWedwe @ v dm B 8 & @ dg T MudamdWs @ B dln @ B B o dg
1 5014.96 53.13 74.00 -20.87 4270 33.04 10.25 32.BB Q.00 108 266 PEAK 1 5220.60 100.02 ------ -=---- 89.46 33.00 10.42 32.86 0.00 100 266 PEAK
gL (¢Buvm) qagLevel (dBuvim)
\ \
| |
b ] 3 |
L ‘ :7 1 ;
1
i, ‘ : = 14
00 1 00
‘ / ‘ G54
I ¥ [
W | | W M
Avg | ‘
1l ‘ ‘ 1. i
| |
504, 5088. 5132 5176 520 1 20, 4500, 5600, 7000
Frequency (WH2) Frequency (WHz)
Site & O3CHLL-HY Site & O3CHIL-HY
Condition: AVG_BE 54 3n 91260 81620 240828 VERTICAL Condition: AVG_54 3n 91200 B1620 248828 VERTICAL
+ RBW:1000. 000kHz VBi:0. 810Ktz SWT:Auto + RBW: 1000, 000kHz VBH:0. 010Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MrdndBwe B G b b B B deg WodWe dje G W G B B B dg
1 5147.62 41.86 54.00 -12.14 3117 33.19 10.37 32.87 0.00 100 266 AVERAGE 1 52000 92.21 ------ =ooeee 8165 33.00 10.42 32.86 0.00 100 266 AVERAGE
TEL : 886-3-327-0868 Page Number 1 B27 of B50

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR483110B

Pol. Vertical Fundamental
‘.,.me
1 14
1
s
\ PEAK_BE 74
IR 1
Wby TR IR ) m Aot
16
Peak Blank
1.
5268, 5316, 5364, 5412 5460
Frequency (WHz)
Site  : G3CHIL-HY
Condition: PEAK_BE T4 3u 91200_B1620 240828 VERTICAL
+ RBW:1000.000KHz VBH: 3009, 008kHz S4T:Auto
Linit Read  Ant Cable Preasp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
e il Biljs @ B dn &6 @ B« deg
1 5400.72 52.24 74.00 -201.76 4175 32.80 10.54 3285 Q.00 108 266 PEAK
1 Level (dBuVim)
\
11&
‘ |
1 L
[1 ‘ ;
00 ‘ :
‘ | AVG BE 54
N |
PTe | |
Avg ‘ ‘ Blank
11, :
B
5268, 5316, 5364, 5412 5460
Frequency (MHz)
Site @ O3CHI1-HY
Condition: AVG_BE_54 3n 91260 01620 246828 VERTICAL
+ RB:1000.000kHz VBH:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz B/ Bi/e 8 B dbfn B B B deg
1 5460.00 41,32 54.00 -12.68 30.71 32.84 10.61 32.84 0.00 100 266 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110B

Pol. Horizontal Vertical
. Level BV} oLl GBI
|
' ‘ B 1 ‘ \
‘ \
1 ‘ ‘ 1 ‘ ‘
. .
i o IO ‘ ——n.n 0 mml!l AR ‘ —— 0 [0 I | mﬂ
:I | L H G 54
‘ LU RSSO S J R A A g P b RSN it i I
Peak % i % ‘
Avg i ! ‘ ‘ 1
9200, 11400, 13600. 15800, 18000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHa)
Site  : @3CHIL-HY Site  : @3CHIL-HY
Condition: PEAK(UNIT) 3n 9126081620 246828 HORTZONTAL Condition: PEAK(UNIT) 3n 9126081620 249828 VERTICAL
Linit Read Ant CablePreamp Aux Mos Thos Linit Read Ant CablePreamp Awx Aos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
WedWs /e B B G B B B o deg Wedwe /e & B dfe B B B o deg
1 1040.00 45,53 68.20 -22.67 49.69 38.60 17.56 60.65 0.3 - PEA 1 1040.00 45.07 68.20 -23.13 49.23 38.60 17.56 60.65 0.3 - PEA
2 1566000 45.97 74.00 -28.03 48.46 37.60 2163 6285 0.3 - PEAK 2 15660.00 45.67 74.00 -28.33 48,16 37.60 2163 6285 0.33 - PEAK
TEL : 886-3-327-0868 Page Number 1 B29 of B50

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110B

Pol. Horizontal Vertical
L) CCL)
J J
' [ ' \
104 1 ‘ 104
] — )
14.47G g ; g
‘ G 5 WG 54
~14.5G ‘ ‘ :
Avg . v
l l
|| |
14410 145, 117} 14488, 144, 1450 14410 145, 118 14488, 14, 1450
Frequency (M) Frequency (MHe)
Site ¢ O3(HLL-HY Site ¢ B3(HLL-HY
Condition: AV 54 30 9120 61620 240828 HRTZONAL Condition: A 54 30 9120 61620 29828 VERTICAL
L) CCL)
J J
' [ ' \
104 1 ‘ 104
] — )
17.7G g ; g
‘ G 5 WG 54
~18G ‘ ‘ :
Avg B s i
fl | fl
\
i 11760, 11800, 17880, 17540, 18000 { 11760, 11820, 17880, 17540, 16000
Frequency (M) Frequency (MHe)
Site ¢ O3(HLL-HY Site ¢ O3(HLL-HY
Condition: AV 54 30 9120 61620 240828 HRTZONAL Condition: A 54 30 9120 G1620 28828 VERTICAL
TEL : 886-3-327-0868 Page Number : B30 of B50

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR483110B

Pol.

Horizontal Fundamental
1 Level (dBuvim)
\
|
12 ‘
1 ‘ | 14
|
.
o — Ty )
I -
WA=V
. ||
Peak ‘ |
1 ‘ i
5048, 5096, 5144, 5192 1 20, 5800, 7000
Frequency (M) Frequency (WHa)
Site & O3CHLL-HY Site & O3CHIL-HY
Condition: PEAK_BE 74 3u 91200_91620 246828 HORTZONTAL Condition: PEAK(UNIT) 3u 9120001620 246828 HORTZONTAL
+ RBH:1000. 000kHz VBH: 3000, 008kiHz SWT:Auto + RBW:1000.000kHz VBH: 3000, 000kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WidndBwe B G b b B B deg WodbWe /e G W G B B B dg
1 5035.76 52.45 74.00 -21.55 42.10 32.96 10.27 32.88 0.00 146 32 PEAK 1 5240.00 182,28 ------ ==---- 9170 33.00 10.44 32.86 0.08 146 32 PE
o Level (dBuVim) Ll (6BuVim)
' 1 ! \
| |
12 i 12 ‘
‘ |
{
1 ‘ i ! i
. ‘ i .
|
00 00
AVG 54
I _,./ T e ]
1% ! | % I |
| I L ‘
Av ‘ | ‘
g 1l 1 i
H |
5048, 5096, 5144, 5192 1 20, 4500, 5800, 7000
Frequency (MHa) Frequency (WHa)
Site & O3CHIL-HY Site & O3CHIL-HY
Condition: AVG_BE 54 3n 91260 81620 246828 HORIZONTAL Condition: AVG_54 3n 91280 81628 240828 HORTZONTAL
+ RBW:1000.000kHz VBH:0.10ktz SWT:Auto + RBW:1000. 000kHz VBi:0. 810Ktz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe die B W e B B B a dg WodWedije B W G B B B @ dg
1 5147.84 42.03 54.00 -11.97 31.34 33.19 10.37 32.87 0.00 146 32 AVERAGE 1 524000 94.25 ------ ==oeee 83.67 33.00 10.44 32.86 0.00 146 32 AVERAGE
TEL : 886-3-327-0868

FAX: 886-3-327-0855
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